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	[bookmark: Story1]Hormone Replacement Therapy (HRT) Prepayment Certificate (PPC)
As of 1st April 2023, the Government launched the HRT Prepayment Certificate (PPC) to reduce prescription costs for women receiving Hormone Replacement Therapy (HRT).

Patients who usually pay for their HRT prescriptions will be able to purchase an annual HRT PPC for the cost of two single prescription charges. The HRT PPC, valid for 12 months, can be used against any listed HRT prescription item(s) licensed for the treatment of menopause. A list of medicines covered under the HRT PPC can be found here. 

Prescribers will need to complete a separate prescription for items covered by the HRT PPC to allow patients to claim the exemption correctly. Please see the information from the LPC previously shared under “Pharmacy” in the General practice update 7 March 2023 for further information (“DHSC announces rollout of HRT prescription prepayment certificate”).

For more information please refer to Guidance on the HRT PPC, this includes details for prescribers (chapter 5) and dispensers (chapter 6). In addition, you can also access NICE menopause guidance and British Menopause Society guidance for clinicians.

[bookmark: Story2]
Chronic Pain Resources
In March 2023 Red Whale published two useful articles about chronic pain.
 
The first, ‘Chronic pain: opiates and dependence-forming medications’ includes information on reducing the prescribing of opiate and other dependence-forming drugs in practice as well as some top tips.
 
The second ‘Chronic pain: communication skills and self-management’ discusses changing the nature of pain consultations and includes some excellent examples for approaching patients living with chronic pain.
 
These resources are also likely to be useful to practices undertaking the dependence forming medicines project of the 2022-2024 Medicines Optimisation Scheme.

[bookmark: Story3]
Non-Medical Prescribing and Controlled Drugs
The Medicines Optimisation Team are currently working closely with NHS England South East Controlled Drugs Accountable Officer in relation to non-medical prescribing, it has been highlighted that a number of Paramedics and Physiotherapists are prescribing prohibited items. Please see table for details.

Please ensure that non-medical prescribers are prescribing within their area of scope, and they are receiving regular clinical reviews of their practice.

	Non-Medical Prescriber 
	Controlled Drug Prescribing

	Nurse (IP)
	Permitted to prescribe any Schedule 2, 3, 4 or 5 Controlled Drug (except diamorphine, dipipanone or cocaine for the treatment of addiction).

	Pharmacist
	Permitted to prescribe any Schedule 2, 3, 4 or 5 Controlled Drug (except diamorphine, dipipanone or cocaine for the treatment of addiction).

	Physiotherapist
	They can prescribe for the treatment of organic disease or injury provided that the Controlled Drug is prescribed to be administered by the specified method:
Diazepam, 
Dihydrocodeine, 
Lorazepam, 
Morphine, 
Oxycodone, 
Temazepam, 
by oral administration; Morphine for injectable administration. 
and Fentanyl for transdermal administration.

	Paramedic
	No Controlled Drug prescribing permitted.




[bookmark: Story4]Reminder on Oral Hygiene Prescribing
Toothpaste 

Fluoride toothpaste should only be prescribed by a G.P. under the recommendation of the Maxillofacial or Oncology team. 

In any other circumstances the patient should be advised to speak to their local Pharmacist and purchase an alternative Fluoride toothpaste over the counter (OTC).

All requests from an dentist (NHS or Private) should not be accepted or prescribed by the GP, it should be prescribed the dentist. 

Mouthwash/Rinse

[bookmark: _Hlk130478910]NHS England (NHSE) has listed these products as OTC recommendations for patients to purchase. 

Please consider counselling patients on the long-term regular use of Chlorhexidine mouthwashes as they can stain the teeth brown. 

Throat Sprays & Lozenges

NHSE has listed these products as OTC recommendations for patients to purchase. 

There is little evidence to suggest that treatments such as lozenges or throat sprays help to treat the cause of sore throat. 

Patients should be advised to take simple painkillers and implement some self-care measures such as gargling with warm salty water instead. 

For more information on NHSE OTC recommendations please see below:
otc-guidance-for-ccgs.pdf (england.nhs.uk)


[bookmark: Story5]Antimicrobial Prescribing Survey 
Give your view! Where would you like to find the antimicrobial prescribing guidance in future?
 
Please fill out this short seven question survey to give your view on accessing the primary care antimicrobial prescribing guidance. 
 
Your feedback will help shape the design of this guidance in future so please share with any colleagues that may also wish to share their opinion. The survey will remain open until the end of the month. 



	
[bookmark: Story6]Genomics Webinar: Aminoglycosides Pharmacogenetic Testing
Please see the attached flyer for a webinar on the 26th April and the 10th May. This webinar is open to all healthcare professionals. Please note you would only need to attend one session.













[bookmark: Story7]West Kent PCN Pharmacy Support Network Learning Session

This session is open to all healthcare professionals within primary care in Kent and Medway

This session will be on safe opioid prescribing and will be held on 17th May 1-2pm. Dr Johanna Theron Chronic pain specialist will be our expert guest speaker at this event and will be delivering a fantastic session on opioid best practice.
 
The link to the session is here. 

Click here to join the meeting
Meeting ID: 342 729 661 945
Passcode: rUT28q

For any issues, please contact the West Kent MOT team (kmicb.wkmedman@nhs.net).
 

Thank you.
West Kent Medicines Optimisation Team 
NHS Kent and Medway ICB






[bookmark: Story8]Medicines Optimisation MHRA Drug Safety Update – March 2023

The latest MHRA Drug Safety Updates can be accessed at Drug Safety Update - GOV.UK (www.gov.uk). This includes links to alerts, recalls and safety information and to the monthly Drug Safety Update PDF newsletter. 

The March 2023 Drug Safety Update includes: 

Pholcodine-containing cough and cold medicines: withdrawal from UK market as a precautionary measure - GOV.UK (www.gov.uk)

Pholcodine-containing cough and cold medicines are being withdrawn from the UK market as a precaution following a review which found that their benefits do not outweigh the increased risk of the very rare event of anaphylaxis to neuromuscular blocking agents (NMBAs) used in general anaesthesia.

There is also a MHRA Class 2 Medicines Recall Notice (here). 

ePACT2 data shows that there is a significant amount of prescribing across Kent and Medway.

Pholcodine-containing products should not be prescribed, dispensed, or sold, and pharmacies and dispensing doctors should quarantine stock for return to the manufacturer.

Terlipressin: new recommendations to reduce risks of respiratory failure and septic shock in patients with type 1 hepatorenal syndrome - GOV.UK (www.gov.uk)

COVID-19 vaccines and medicines: updates for March 2023 - GOV.UK (www.gov.uk)

Letters and medicine recalls sent to healthcare professionals in February 2023 - GOV.UK (www.gov.uk)

Please follow the link in the titles above for more information and resources.

The MHRA Central Alerting System alerts can be accessed at https://www.cas.mhra.gov.uk/Home.aspx  


[bookmark: Story9]NICE News April 2023 
Please find the NICE News for April 2023 attached.





[bookmark: Story10]Shortages Summary April 2023 
Please find the medicines shortages update (up until 14th April 2023) attached. Practices are encouraged to register for access to the SPS website https://www.sps.nhs.uk/ and access the full medicines supply tool directly in real time. 




[bookmark: Story11]
MHRA - Class 4 Medicines Defect Information: Sandoz Limited, Co-amoxiclav 125/31.25mg/5ml, 250/62.5mg/5ml powder for oral suspension, EL (23)A/14 

Sandoz limited has informed the MHRA that the products mentioned in this notification are not sugar free despite the carton stating ‘sugar free’. The ‘sugar free’ text was added to the carton in December 2008 in error.

The full notification can be accessed here:
Class 4 Medicines Defect Information: Sandoz Limited, Co-amoxiclav 125/31.25mg/5ml, 250/62.5mg/5ml powder for oral suspension, EL (23)A/14 - GOV.UK (www.gov.uk)

From: Medicines and Healthcare products Regulatory Agency
Published: 20 April 2023



Every effort is made to ensure that the information contained in this newsletter is accurate and up to date at the time of publication. Please be aware that information about medicines and therapeutics will change over time, and that information may not be current after the initial date of publication. Please take note of the publication date and seek further advice if in any doubt about the accuracy of the information.
 The information contained in this newsletter is the best available from the resources at our disposal at the time. Acronyms used are standard formulary. 
This newsletter is produced by the NHS Kent and Medway Medicines Optimisation Team on behalf of the Kent & Medway ICB.
  For all correspondence including any queries, please contact the Medicines Optimisation team email: kmicb.medicinesoptimisation@nhs.net 
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Aminoglycosides pharmacogenetic testing flyer.pdf
NHS

North Thames
Genomic Medicine Service

Genomics webinar:
Aminoglycosides pharmacogenetic testing

In January 2021 the MHRA released a drug safety update on the increased
risk of deafness due to a mitochondrial genetic variant when patients are
treated with a class of antibiotics called aminoglycosides. This
pharmacogenetic test is available on the National Genomic Test Directory
if the eligibility criteria are met.

The North Thames Genomic Medicine Service is hosting a lunch and
learn education and training webinar covering:

The mechanism of aminoglycoside inducted deafnhess due to
m.1555A>G

How the test is currently being used

The limitations and governance considerations when implementing
testing

Future technology e.g., point of care testing

Webinar dates:

Wednesday 26 April 1:30-2:30pm
Wednesday 10 May 1-2pm

The webinar is open to all healthcare professionals, and you only
need to attend one session.

Scan the QR code to register, or visit
aminoglycosides-pharmacogenetic-testing.eventbrite.co.uk
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PCN Pharmacy network session poster.pdf
NHS

Kent and Medway

West Kent PCN Pharmacy Network

The West Kent Medicines Optimisation Team would like to
invite all primary care colleagues to an education event on:

SAFE OPIOID PRESCRIBING

Guest Speaker: Dr Johanna Theron — Chronic Pain
Specialist and Strategic Clinical Lead at KCHFT

Date: 17/05/2023

Time: 1-2pm

Click here to join the meeting

Meeting ID: 342 729 661 945
Passcode: rUT28q

For more information, please contact the West Kent

Medicines Optimisation Team (kmicb.wkmedman@nhs.net)
SN

Reminder: We would like to encourage all PCN pharmacy
professionals to use our dedicated WK PCN Pharmacy
Support Network Microsoft Teams forum as a platform to
share ideas/queries. All PCN pharmacy colleagues should
have access to this forum, if you are unable to access this,
please contact kmicb.wkmedman@nhs.net for an invite.

Past recordings of WK PCN Pharmacy Network Sessions:
e Medicines Information | Luke Elliot
e Non-medical prescribing | Trudy Thomas




https://gbr01.safelinks.protection.outlook.com/ap/t-59584e83/?url=https%3A%2F%2Fteams.microsoft.com%2Fl%2Fmeetup-join%2F19%253ameeting_MGFkMDkwMjItOGE4YS00MTY1LWE5YTEtNmQyMGM1MGQwODE3%2540thread.v2%2F0%3Fcontext%3D%257b%2522Tid%2522%253a%252237c354b2-85b0-47f5-b222-07b48d774ee3%2522%252c%2522Oid%2522%253a%2522aae66120-67db-4a33-a092-1dedb72eb3d9%2522%257d&data=05%7C01%7Camali.gamaarachchi%40nhs.net%7C1f16824b95de443ef61a08db3c1a3880%7C37c354b285b047f5b22207b48d774ee3%7C0%7C0%7C638169855525327906%7CUnknown%7CTWFpbGZsb3d8eyJWIjoiMC4wLjAwMDAiLCJQIjoiV2luMzIiLCJBTiI6Ik1haWwiLCJXVCI6Mn0%3D%7C3000%7C%7C%7C&sdata=J2%2B%2Fk18ANmvJBI7YM376gNOU34bjxHhg85RgPdye1l4%3D&reserved=0

mailto:kmicb.wkmedman@nhs.net

mailto:kmicb.wkmedman@nhs.net

https://nhs-my.sharepoint.com/:v:/g/personal/amali_gamaarachchi_nhs_net/EdoU4mFVVx9Cnme9zqSden8BN3tpw-qD_mchHz5VTYl9Bg?e=rG3PCU

https://nhs-my.sharepoint.com/:v:/g/personal/amali_gamaarachchi_nhs_net/EbChvT1qGGBFmwxxzuqQ4hwB07rWuQ6UdhdRwzp4ZqqsCw?e=sioPLJ
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NHS Kent & Medway Medicines Optimisation Team

NICE News Bimonthly – April 2023



FOR INFORMATION







NICE Publications







NICE clinical guidelines







[bookmark: _Hlk120614746]No new NICE clinical guidelines 

Updated NICE Clinical Guidelines







Disabled children and young people up to 25 with severe complex needs: integrated service delivery and organisation across health, social care and education Updated Jan 2023

This guideline covers support for disabled children and young people with severe complex needs, from birth to 25 years. It aims to encourage education, health and social care services to work together and provide more coordinated support to children and young people, and their families and carers.

January 2023: NICE updated the recommendations on delegated clinical tasks to replace ‘must’ with ‘should’ and to indicate that employers are health and social care employers. See update information for further details.



Tobacco: preventing uptake, promoting quitting and treating dependence Updated Jan 2023

This guideline covers support to stop smoking for everyone aged 12 and over, and help to reduce people's harm from smoking if they are not ready to stop in one go. It also covers ways to prevent children, young people and young adults aged 24 and under from taking up smoking. The guideline brings together and updates all NICE's previous guidelines on using tobacco, including smokeless tobacco. It covers nicotine replacement therapy and e-cigarettes to help people stop smoking or reduce their harm from smoking. It does not cover using tobacco products such as ‘heat not burn’ tobacco.

In January 2023, in the section on identifying and referring pregnant women for stop-smoking support, NICE reduced the number of carbon monoxide tests recommended for women with low readings and no history of smoking.



Lung cancer: diagnosis and management Updated March 2023

This guideline covers diagnosing and managing non-small-cell and small-cell lung cancer. It aims to improve outcomes for patients by ensuring that the most effective tests and treatments are used, and that people have access to suitable palliative care and follow-up.

March 2023: NICE added the NICE technology appraisal guidance on mobocertinib to the systemic anti-cancer therapy treatment pathways for advanced non-small-cell lung cancer.



Early and locally advanced breast cancer: diagnosis and management Updated April 2023

This guideline covers diagnosing and managing early and locally advanced breast cancer. It aims to help healthcare professionals offer the right treatments to people, taking into account the person's individual preferences.

In April 2023, NICE reviewed the evidence and updated the recommendations on arm and shoulder mobility.
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April 2023 Shortages Article.docx
		DISCONTINUATION:

Lanoxin PG (digoxin) 50micrograms/ml elixir



		Date stock to be exhausted: Not known



Alternatives:

Generic digoxin 50micrograms/ml oral solution from Aspen Pharma is now available.



Considerations and background:

The brand, Lanoxin PG (digoxin) 50micrograms/ml elixir, has been discontinued by Aspen Pharma.



		DISCONTINUATION:

Venlalic XL 37.5mg tablets (Ethypharm UK Ltd)

		Date stock to be exhausted: Not known



Alternatives:

Generic venlafaxine 37.5mg prolonged release tablets from Ethypharm is now available.



Considerations and background:

The brand Venlalic 37.5mg tablets has been discontinued by Ethypharm.





		SHORTAGE:

Norditropin FlexPro 5mg/1.5ml solution for injection pre-filled pens (Novo Nordisk Ltd)

Norditropin FlexPro 10mg/1.5ml solution for injection pre-filled pens (Novo Nordisk Ltd)

Norditropin FlexPro 15mg/1.5ml solution for injection pre-filled pens (Novo Nordisk Ltd)

Norditropin NordiFlex 5mg/1.5ml solution for injection pre-filled pens (Novo Nordisk Ltd) 1 pre-filled disposable injection

Norditropin NordiFlex 10mg/1.5ml solution for injection pre-filled pens (Novo Nordisk Ltd)

Norditropin NordiFlex 15mg/1.5ml solution for injection pre-filled pens (Novo Nordisk Ltd)



		Anticipated re-supply date: 5th January 2024



Actions: 

Actions for secondary care

Secondary care pharmacy teams should work with clinical specialists and their local pharmacy homecare lead to:

· ensure that new patients are not initiated on Norditropin Flexpro or Norditropin NordiFlex for the full duration of 2023;

· review all patients that have insufficient stock, including those under shared care arrangements, prescribed Norditropin Flexpro 5mg, 10mg and 15mg Pens and where clinically appropriate, issue a new prescription for the appropriate strength of Omnitrope SurePal for those patients that do not have sufficient stock to last until the re-supply date;

· once all patients prescribed Norditropin Flexpro 5mg, 10mg and 15mg Pens have been reviewed, review all patients, including those under shared care arrangements, that are prescribed Norditropin NordiFlex 5mg, 10mg and 15mg Pens and where clinically appropriate issue a new prescription for the appropriate strength of Omnitrope SurePal;

· ensure all new Omnitrope SurePal prescriptions are sent to your current Norditropin homecare service provider or outpatient dispensary. Please note that Sciensus and Alcura can provide the Omnitrope SurePal service and new registration forms are not required for existing patients;

· communicate with home care providers if nurse led injection training is required on the new Omnitrope SurePal prescription;

· review prescription duration and frequency and where clinically appropriate issue 6 month prescriptions, with up to 3 month delivery cycles; and

· ensure that contractual arrangements are discussed with the homecare provider.

Actions for homecare providers

Homecare providers should:

· ensure that once a new prescription for Omnitrope SurePal is received, the patient’s existing Norditropin prescription is immediately cancelled;

· call patients to inform them of the change to their prescription while arranging delivery and offer nursing support to counsel on the change in device; and

· work with the prescriber and the Trust homecare lead to ensure nurse led training or, if available, administration support is offered where requested.

Actions for outpatient dispensaries

Outpatient dispensaries should ensure that:

· once a new prescription for Omnitrope SurePal is received, the patient’s existing Norditropin prescription is cancelled;

· patients receive a patient education pack and are counselled about their change in prescription at the point of first dispensing; and

· patients are directed back to their specialist team if they flag a need for additional nurse-led training or ongoing nursing support.

Actions for GP surgeries:

GP surgeries who prescribe Norditropin should:

· proactively identify all Norditropin Nordiflex patients and refer them to their specialist prescribing centre for review and switching to Omnitrope SurePal

· proactively identify all Norditropin Flexpro patients that do not have sufficient stock to last until the re-supply date and refer them to their specialist prescribing centre for review and switching to Omnitrope SurePal



Alternatives:



Omnitrope (somatropin) SurePal 5mg/1.5ml, 10mg/1.5ml and 15mg/1.5ml solution for injection cartridges remain available and will be able to support a full increase in demand during this time.

Stock levels across all presentations of Omnitrope (somatropin) SurePal has improved so that patients are now able to receive up to 3 months’ supply with each delivery at their next prescription.

If Omnitrope SurePal is not an appropriate alternative, other products containing somatropin remain available. Ultimately the decision on switching to an alternative device is one that will be made by clinicians taking into account the most suitable therapy for their patient.

Considerations and background:

Supply Overview

· Norditropin (somatropin) Flexpro 5mg, 10mg and 15mg Pen’s will be in limited supply for the duration of 2023. This may result in intermittent stock outs for the rest of the year. Stocks will need to be reserved only for patients already established on this therapy.

· Norditropin (somatropin) NordiFlex 5mg, 10mg and 15mg pens will be out of stock from mid-February 2023 for the remainder of 2023 and cannot support an uplift in demand for the above shortage.

· Sciensus and Alcura have the capacity to offer virtual device training for all switched patients.

· All Omnitrope (somatropin) SurePal patients will be able to revert back to their usual delivery cycle at the point of issuing their next prescription.

Clinical Information

The three presentations referenced in this Medicine Supply Notification all contain the same active ingredient, somatropin.  This therefore means the monitoring of clinical parameters following a change in device is not required however, clinicians and providers should ensure that patients and their carers are thoroughly counselled on the use of the new device.





		SHORTAGE:

Alpha tocopheryl acetate 500mg/5ml oral suspension



		Anticipated re-supply date: 4th August 2023



Alternatives:

The following alternative brands are available and can provide a full uplift in demand:

Liqua-E (alpha tocopheryl acetate) 500mg/5ml oral suspension
AlphaToc-E (alpha tocopheryl acetate) 500mg/5ml oral suspension

Considerations and background:

Generic alpha tocopheryl acetate 500mg/5ml oral suspension is out of stock until the end of March 2023.





		SHORTAGE:

Acetazolamide 250mg modified-release capsules (Mercury Pharma Group Ltd) 30 capsule 3 x 10 capsules

		Anticipated re-supply date: 31st July 2023

Actions: 

For patients with insufficient supplies, clinicians should consider:

· deferring initiating any new patients on acetazolamide (Diamox SR) 250mg modified-release capsules until the supply issue is resolved.

· prescribing acetazolamide immediate release 250mg tablets and monitoring patients after the switch (see clinical information);

· If acetazolamide immediate release 250mg tablets are not appropriate, consider prescribing one of the following unlicensed medicines:

· acetazolamide SR 250mg capsules (imported)

· acetazolamide oral suspension (various strengths available)



Alternatives:

Acetazolamide immediate release 250mg tablets remain available and can support an uplift in demand.

Unlicensed Imports

The following specialist importer(s) have currently confirmed availability of unlicensed acetazolamide SR 250mg capsules (please note, there may be other companies that can also source supplies):

· Smartway

Specials

The following companies have indicated they can supply specials of acetazolamide oral suspension in various strengths (please note, there may be other companies that can manufacture supplies):

· Eaststone Specials

· IPS Pharma

· Nova Labs

· PCCA Ltd

· Quantum Pharmaceutical

· Rokshaw Ltd



Considerations and background:

Clinical Information

Acetazolamide is a carbonic anhydrase inhibitor. In the eye, it decreases the secretion of aqueous humour and results in a drop of intraocular pressure. Acetazolamide (Diamox SR) modified-release capsules are a sustained release formulation designed to obtain a smooth and continuous clinical response. This formulation is licensed for the treatment of glaucoma and is administered at a dose of 250-500mg daily.

The licensed dose in glaucoma of acetazolamide immediate release tablets is 250-1000mg per 24 hours, usually in divided doses (plasma half-life of acetazolamide ~ 4 hours).

Advanz Pharma has advised that for glaucoma, patients on acetazolamide (Diamox SR) 250mg modified-release capsules twice daily could possibly be switched to acetazolamide 250mg tablets four times daily. This conversion is based simply on the maximum licensed dose of each formulation and would be at the discretion of the prescriber, as there are no bioequivalence studies comparing the two formulations.

The following data provided by the manufacturer from a single dose study of tablets and modified-release capsules may be helpful when making a dosing decision:

		Formulation

		Onset (hours)

		Peak (hours)

		Duration (hours)



		Immediate release tablet

		1

		1-4

		8-12



		Modified release capsule

		2

		3-6

		18-24





Modified-release capsules may be better tolerated than the equivalent dose of immediate release tablets, possibly due to the avoidance of high peak levels.

Alternatively, oral suspension specials are available in various strengths. If the liquid is used, dosing will be as for the immediate release tablets, with the aforementioned caveats.

Guidance on ordering and prescribing unlicensed imports

Any decision to prescribe an unlicensed medicine must consider the relevant guidance and NHS Trust or local governance procedures. Please see the links below for further information:

· The supply of unlicensed medicinal products, Medicines and Healthcare products Regulatory Agency (MHRA)

· Professional Guidance for the Procurement and Supply of Specials, Royal Pharmaceutical Society (RPS)

· Prescribing unlicensed medicines, General Medical Council (GMC)





		SHORTAGE:

Primidone 50mg tablets (Aspire Pharma Ltd)

		Anticipated re-supply date: 24th April 2023



Actions: 

Where patients have insufficient supplies to last until the re-supply date, prescribers should:

· consider prescribing Teva brand of primidone 50mg tablets, ensuring that the patient is not intolerant to any of the excipients,

· reassure patients that they have been switched to same drug at same dose, but different brand to ensure continuity of treatment, and advise them to report any worsening of disease control and/or side effects after changing brands;

· seek advice from specialists on management options if the above option is not considered appropriate.

Alternatives:

Teva’s brand of primidone 50mg tablets continue to remain available and can support a full uplift in demand



Considerations and background:

Clinical Information

Primidone is formulated as 50mg and 250mg tablets, and licensed for the treatment of:

· essential tremor, for which the 50mg tablets are used at an initial dose of 50mg daily (given in 2 divided doses), and then gradually increased over a 2 to 3-week period until remission of symptoms or the highest dose tolerated up to a maximum of 750mg daily.

· grand mal and psychomotor (temporal lobe) epilepsy, focal or Jacksonian seizures, myoclonic jerks, and akinetic attacks, for which the starting dose and dose titration is based on increments of 125mg, although in practice, it cannot be ruled out that may be a minority of patients on doses that comprise a 50mg tablet.

As primidone is a category 1 anti-epileptic drug, clinically relevant differences between different manufacturers’ products might occur, even when the pharmaceutical forms are the same and bioequivalence has been shown. It is recommended that patients are maintained on a specific manufacturer’s product. Where this is not possible, as in the case of a shortage, patients should be monitored for worsening of symptoms or side effects after a switch.





		SHORTAGE:

Nafarelin 200micrograms/dose nasal spray 60 dose

		Anticipated re-supply date: 1st September 2023 



Actions: 

Clinicians should:

· not initiate new patients on nafarelin 200microgram/dose nasal spray until the supply issue has resolved.

Where patients have insufficient supplies to last until the re-supply date, clinicians should;

· consider switching to an alternative gonadotropin-releasing hormone (GnRH) analogue in consultation with the appropriate specialist (see clinical information below);

· where the above option is not appropriate, consider prescribing unlicensed nafarelin nasal spray. Prescribers should work with local pharmacy teams to ensure orders are placed within appropriate time frames as lead times may vary (see clinical information below); and

· if the above options are not considered appropriate, advice should be sought from specialists on management options.

When considering parenteral therapy, establish that this route of administration is acceptable to the patient, and for those switched to or initiated on a subcutaneous injection, ensure they can self-administer and are not intolerant to any of the excipients. In addition:

· Ensure the patient receives appropriate training on the administration of a subcutaneous injection and is counselled on the appropriate dose and volume to administer if self-administering.

· Signpost to online training videos if needed.

· Provide the patient with the appropriate ancillaries and a sharps bin for safe disposal of needles.

Alternatives:

Please see below for available parenteral GnRH analogues approved for licensed indications covered by nafarelin (Synarel) 200microgram/dose nasal spray

Buserelin

Presentation

Suprecur 5.5mg/5.5ml solution for injection vials.

Indication

Licensed for pituitary desensitisation.

Dose

200 – 500 microgram subcutaneous injection daily until down regulation is achieved.

Additional information

Suprefact injection is identical to Suprecur injection but differs in licensed indication, although in practice, assisted conception units use these two brands of buserelin injection interchangeably, guided by stock availability. Suprefact injection cannot support an increase in demand.

Goserelin

Presentation

Zoladex 3.6mg implant.

Indication

Licensed for endometriosis and pituitary desensitisation

Dose

One 3.6 mg depot injected subcutaneously, every 28 days.

Leuprorelin

Presentations

Prostap SR DCS 3.75 mg and Prostap 3 DCS 11.25 mg powder and solvent for prolonged-release suspension for injection in pre-filled syringe.

Indication

Licensed for endometriosis.

Dose

Prostap SR DCS 3.75 mg

3.75 mg administered as subcutaneous or intramuscular injection every month.

Prostap 3 DCS 11.25 mg

One intramuscular injection every 3 months.

Triptorelin

Presentations

Decapeptyl SR 3mg and Decapeptyl SR 11.25mg powder and solvent for suspension for injection

Indication

Licensed for endometriosis.

Dose

Decapeptyl SR 3mg

One intramuscular injection every 28 days.

Decapeptyl SR 11.25mg

One intramuscular injection every 6 months

Unlicensed Imports

The following specialist importers have confirmed they can source unlicensed nafarelin (Synarel) 200microgram/dose nasal spray (please note there may be other companies that can also source supplies):

· Alium Medical Limited

· Oripharm UK Limited

Prescribers should work with local pharmacy teams to ensure orders are placed within appropriate time frames as lead times may vary.



Considerations and background:

Clinical Information

Nafarelin (Synarel) 200microgram/dose nasal spray contains a GnRH analogue, administered twice daily. It is licensed for the hormonal management of endometriosis, including pain relief and reduction of endometriotic lesions, and for use in controlled ovarian stimulation programmes prior to in-vitro fertilisation, under the supervision of an infertility specialist.

Off-label use

Triggering follicular maturation in in-vitro fertilisation cycles.

Self-administration of injection

In cases where it may be appropriate to train patients to self-administer the subcutaneous injection, it is recommended that initial doses should be administered under close medical supervision due to the possibility of hypersensitivity reactions. Patients should cease injections and seek medical attention should any adverse event occur, particularly an allergic reaction.

Please refer to the links below for further information.

Guidance on prescribing unlicensed imports

Any decision to prescribe an unlicensed medicine must consider the relevant guidance and NHS Trust or local governance procedures. Please see the links below for further information:

· The supply of unlicensed medicinal products, Medicines and Healthcare products Regulatory Agency (MHRA)

· Professional Guidance for the Procurement and Supply of Specials, Royal Pharmaceutical Society (RPS)

· Prescribing unlicensed medicines, General Medical Council (GMC)





		SHORTAGE:

Isoniazid 50mg tablets

		Anticipated re-supply date: 26th May 2023



Actions: 

NHS provider trust pharmacy procurement and clinical teams, working with the specialist respiratory diseases clinicians, should:

· review local stock holding of isoniazid 50mg tablets and reserve any remaining stock for patients who have commenced treatment and have been deemed unsuitable to switch to using a 100mg tablet

· review new patients requiring a 50mg tablet and asses if alternate day dosing using a 100mg tablet is appropriate

· consider prescribing a 100mg tablet to be halved (off label) if an alternate day dose schedule is not appropriate and

· ensure all patients are counselled on any dose changes or amendments to treatment protocol to support medicines concordance.

Alternatives:

Isoniazid 100mg tablets remain available and can support a full uplift in demand.

Clinicians may consider prescribing a 100mg tablet to be taken on alternate days or prescribing a 100mg tablet to be halved (off label manipulation).

Considerations and background:

Clinical Information

Isoniazid is licensed for the treatment of all forms of pulmonary and extra-pulmonary tuberculosis. In adults, the dose for the treatment of tuberculosis is commonly 4 to 5mg per kilogram body-weight daily given orally in single or divided doses up to a maximum of 300mg daily. A dose of 15mg per kilogram has been given two or three times weekly in intermittent treatment regimens. The usual daily dose for children aged three months and above is from 10 up to 15mg per kilogram body-weight daily in single or divided doses. The 100mg tablets are uncoated and unscored.

Tuberculosis eradication regimens are complicated and often used in patient groups for whom English is not their first language, therefore more complicated dose regimens, such as alternate day dosing using 100mg tablets, may not be suitable in all cases, and halving 100mg tablets, an off-label manipulation, may be preferable.

Isoniazid 100mg tablets remain available and can support a full uplift in demand.

Guidance on ordering and prescribing unlicensed imports

Any decision to prescribe an unlicensed medicine must consider the relevant guidance and NHS Trust or local governance procedures. Please see the links below for further information:

· The supply of unlicensed medicinal products, Medicines and Healthcare products Regulatory Agency (MHRA)

· Professional Guidance for the Procurement and Supply of Specials, Royal Pharmaceutical Society (RPS)

· Prescribing unlicensed medicines, General Medical Council (GMC)





		SHORTAGE:

Indivina 1mg/2.5mg tablets (Orion Pharma (UK) Ltd) 84 tablet 3 x 28 tablets

		Anticipated re-supply date: 30th June 2023



Actions: 

Prescribers should:

· not initiate patients on Indivina 1mg/2.5mg tablets;

· consider prescribing an alternative continuous combined HRT product containing estradiol 1mg but a different progestogen component to Indivina, ensuring that the patient is not intolerant to any of the excipients and is counselled on the appropriate dose (see Supporting Information below)

· consider prescribing unlicensed products only where licensed alternatives are not appropriate. Prescribers should work with local pharmacy teams to ensure orders are placed within appropriate time frames as lead times may vary (see clinical information below).



Alternatives:

The following alternative oral continuous combined hormone replacement therapies remain available and will be able to support increased demand:

· Femoston Conti (estradiol 1mg/ dydrogesterone 5mg) tablets

· Kliovance (estradiol 1mg/ norethisterone 500mcg) tablets

· Bijuve (estradiol 1mg / progesterone 100 mg) capsules

Where the above alternatives are not suitable, unlicensed supplies may be sourced, lead times vary.

Considerations and background:

Clinical Information

The British Menopause Society (BMS) provides guidance from clinical experts on switching to alternative continuous combined HRT product. In this, BMS does acknowledge “The equivalence data included in this practical guide were based on a combination of pharmacokinetics, clinical trials and clinical experience. The dose equivalents included are subject to significant individual variations in absorption and metabolism.”

When switching patients to an alternative HRT product, prescribers will consider symptom control, side effect profiles, breakthrough bleeds etc. The BMS also provides advice on managing side effects of oestrogen and progestogens where the options for progestogen side effects are: change the type of progestogen, reduce the dose if available, change the route of administration, alter the duration.

Unlicensed Imports

The following specialist importers have confirmed they can source unlicensed Indivina 1mg/2.5mg tablets (please note there may be other companies that can also source supplies):

· Target Healthcare

Guidance on ordering and prescribing unlicensed imports

Any decision to prescribe an unlicensed medicine must consider the relevant guidance and NHS Trust or local governance procedures. Please see the links below for further information:

· The supply of unlicensed medicinal products, Medicines and Healthcare products Regulatory Agency (MHRA)

· Professional Guidance for the Procurement and Supply of Specials, Royal Pharmaceutical Society (RPS)

· Prescribing unlicensed medicines, General Medical Council (GMC)





		SHORTAGE:

Progynova TS 100micrograms/24hours transdermal patches (Bayer Plc)

		Anticipated re-supply date: 9th June 2023



Actions: 

For patients with insufficient supplies of estradiol (Progynova TS) 100micrograms/24hours transdermal patches:

· community pharmacists may supply FemSeven (estradiol) 100mcirograms/24hours transdermal patches in accordance with the Serious Shortage Protocol (SSP) for Progynova TS 100micrograms/24hours patches for eligible patients (see Supporting Information);

· pharmacists must ensure that the patient’s prescriber and/or GP practice is notified when supplying a patient in accordance with this SSP; and

· if the patient is deemed ineligible or does not consent to receive an alternative product via the SSP, they should be referred to the prescriber to establish if ongoing treatment is required and switch to an alternative hormone replacement therapy (HRT), taking into consideration wider supply issues.

Alternatives:

FemSeven (estradiol) 100mcirograms/24hours transdermal patches remain available and can support a full uplift in demand.



Considerations and background:

Supporting Information

An SSP for Estradiol (Progynova TS) 100microgram/24hours patches was issued on 28/03/2023.

DHSC will continue to provide updates on HRT stock availability on the Medicine Supply Tool and designated ‘Prescribing available HRT products’ page on the Specialist Pharmacy Service (SPS) website.





		SHORTAGE:

Triptorelin acetate (Gonapeptyl Depot) 3.75mg powder and solvent for suspension for injection pre-filled syringes



		Anticipated re-supply date: 28th April 2023



Actions: 

Clinicians should:

· not initiate new patients on triptorelin acetate (Gonapeptyl Depot) 3.75mg powder and solvent for suspension for injection pre-filled syringes

· consider prescribing alternative gonadotrophin-releasing hormone (GnRH) analogues (see Supporting information below). Primary care prescribers should consult secondary care specialist teams when considering an alternative GnRH. All prescribers should ensure that the patient is:

· not intolerant to any of the excipients

· receives appropriate training on the administration of the new product and is counselled on the appropriate dose and volume to administer if self-administering;

· signposted to online training videos if needed

· provided with the appropriate ancillaries and a sharps bin for safe disposal of needles

· if the above options are not considered appropriate, advice should be sought from specialists on management options.



Alternatives:

Alternative GnRH analogues approved for indications covered by triptorelin acetate (Gonapeptyl Depot) 3.75mg powder and solvent for suspension for injection pre-filled syringes are available.

Goserelin

Zoladex 3.6mg implant is licensed for prostate cancer, endometriosis and uterine fibroids.

Zoladex LA 10.8mg implant is licensed for prostate cancer.

Leuprorelin acetate

PROSTAP 3 DCS 11.25 mg powder and solvent for prolonged-release suspension for injection in pre-filled syringe is licensed for prostate cancer, precocious puberty and endometriosis.

PROSTAP SR DCS 3.75 mg powder and solvent for prolonged-release suspension for injection in pre-filled syringe is licensed for prostate cancer, precocious puberty, uterine fibroids and endometriosis.

Staladex 11.25 mg implant is licensed for prostate cancer.

Triptorelin acetate

Decapeptyl SR 3mg powder and solvent for suspension for injection is licensed for prostate cancer, uterine fibroids and endometriosis.

Triptorelin pamoate

Decapeptyl SR 11.25mg powder and solvent for suspension for injection is licensed for prostate cancer, precocious puberty and endometriosis.

Decapeptyl SR 22.5mg powder and solvent for suspension for injection is licensed for prostate cancer and precocious puberty.



Considerations and background:

Summary

Triptorelin acetate (Gonapeptyl Depot) 3.75mg powder and solvent for suspension for injection pre-filled syringes are out of stock following a Class 2 Medicines Recall issued on 23rd March 2023.

Clinical Information

Triptorelin acetate (Gonapeptyl Depot) 3.75mg powder and solvent for suspension for injection pre-filled syringes are licensed for:

· the treatment of hormone dependent locally advanced or metastatic prostate cancer;

· pre-operative reduction of myoma size to reduce the symptoms of bleeding and pain in women with symptomatic uterine myomas

· symptomatic endometriosis confirmed by laparoscopy when suppression of the ovarian hormonogenesis is indicated to the extent that surgical therapy is not primarily indicated; and

· treatment of confirmed central precocious puberty (girls under 9 years, boys under 10 years).

Off label use

Treatment of gender dysphoria – Specialists have the option to use triptorelin pamoate injection [Decapeptyl SR 11.25mg every 10-12 weeks or Decapeptyl SR 22.5mg every 20-24 weeks] in the first instance. Where a short-acting preparation is required, consider prescribing Prostap SR DCS (leuprorelin acetate) 3.75mg injection every 4 weeks.





		SHORTAGE:

Vanquoral 25mg capsules (Teva UK Ltd)

		Anticipated re-supply date: 19th May 2023



Actions: 

Primary Care:

Where patients have insufficient supplies of Vanquorel brand of ciclosporin 25mg capsules to last until the re-supply date, GP prescribers should:

· seek advice from the appropriate specialist team on switching to an available brand of ciclosporin (Neoral or Capsorin), ensuring appropriate monitoring requirements are followed (see supporting information); and

· ensure patients are counselled regarding a change of brand of ciclosporin 25mg capsules and where to seek advice if needed.

Secondary Care:

NHS Provider Trust pharmacy procurement teams and any outsourced partners (outpatient clinics and Homecare) should work with clinical teams (including transplant specialists and specialists’ teams from Cardiology, Dermatology, Immunology, Neurology, Renal Medicine, Rheumatology) to:

· ensure no new patients are initiated on Vanquorel 25mg capsules until the supply issue has resolved;

· identify patients established on Vanquorel 25mg capsules and determine if they have sufficient supplies to last until the resupply date;

· prioritise patients with renal transplant/other transplants for switching to the Neoral brand of ciclosporin;

· consider prescribing Capsorin brand ciclosporin for patients on Vanquorel 25mg capsules for all other indications;

· work with homecare providers, where there is insufficient stock, to liaise with trusts to request mutual aid, facilitated by their Regional Pharmacy Procurement Specialist; and consider adjustments to delivery schedules and prescription durations;

· provide appropriate monitoring and counselling requirements after switching brands (see supporting information); and

· if the above options are not considered appropriate, seek advice from specialists on management options.



Alternatives:

Brands of ciclosporin capsules that can support an uplift in demand:

Capsorin 25mg capsule – able to support a full uplift in demand.

Neoral 25mg capsule – able to support a full uplift in demand for 2 months if full demand of Vanquorel falls on Neoral.

Other brands of ciclosporin:

Please note that Capimune, Deximune and Sandimmun brands of ciclosporin capsules cannot support an uplift in demand.

Considerations and background:

Supporting information

Brand prescribing

Patients should be stabilised on a particular brand of oral ciclosporin because switching between brands without close monitoring may lead to clinically important changes in ciclosporin level.

Switching between a branded and a generic formulation, or between generic formulations, should be carried out in consultation with the patient’s specialist team. If switching is necessary, the patient should be monitored closely for changes in ciclosporin levels where clinically appropriate (specialist decision), serum creatinine, blood pressure, disease control/ transplant function, and adverse effects.

Unlicensed Imports

Guidance on ordering and prescribing unlicensed imports

The following specialist importers have confirmed they can source unlicensed ciclosporin (Ciclosporine Sandoz 25mg capsules supplies):

· Alium

The following specialist importers have confirmed they can source unlicensed ciclosporin (Deximune) 25mg capsules supplies):

· Target Healthcare

Any decision to prescribe an unlicensed medicine must consider the relevant guidance and NHS Trust or local governance procedures. Please see the links below for further information:

· The supply of unlicensed medicinal products, Medicines and Healthcare products Regulatory Agency (MHRA)

· Professional Guidance for the Procurement and Supply of Specials, Royal Pharmaceutical Society (RPS)

· Prescribing unlicensed medicines, General Medical Council (GMC)





		SHORTAGE:

Zopiclone 3.75mg tablets

		Anticipated re-supply date: 27th April 2023



Actions: 

Where patients have insufficient supplies to last until the re-supply date, clinicians should:

· review patients to determine if this treatment should be continued

· if deemed necessary, consider whether zopiclone 7.5mg tablet preparations approved for splitting would be appropriate

· ensuring the patient is not intolerant to any of the excipients,

· can split the tablets (prescribe a pill splitter if needed), and

· is reassured there is no change in dose from use of half a 7.5mg tablet (see clinical information)

· for patients who require ongoing treatment and have issues halving the tablets, consider switching to an alternative Z drug, zolpidem 5mg tablets, ensuring the patient is not intolerant to any of the excipients and is counselled on the change in medication (see clinical information) and

· on ongoing basis, review need for continued treatment as hypnotics are not licensed for long-term use due to risk of dependence



Alternatives:

Zopiclone 7.5mg tablets

The following brands of zopiclone 7.5mg tablets are licensed to be halved along a break line into two equal doses.

Zopiclone 7.5 mg film-coated tablets – Crescent Pharma Ltd.

SPC description: “White, round, biconvex film-coated tablets. The film-coated tablets are scored on one side and are divisible. The tablet can be divided into equal doses.”

Zopiclone 7.5mg tablets – Aurobindo Pharma – Milpharm Ltd.

SmPC description: “White, round, (diameter: 7.6mm), biconvex film coated tablets debossed with ‘Z & 2’ separated with break line on one side and break line on the other side. The tablet can be divided into equal doses.”

Zimovane 7.5mg film-coated tablets – Sanofi

SmPC description: “White, elliptical, biconvex film-coated tablets with a score-line on one side. The tablet can be divided into equal halves.”

Zolpidem

Zolpidem 5mg tablets are available (see clinical information). 



Considerations and background:

Clinical Information

Zopiclone is licensed for the short-term treatment of insomnia in adults. Ideally treatment should not be for longer than 4 weeks. The lower dose of 3.75 mg is used in the elderly, and in patients with liver or renal impairment, or chronic respiratory insufficiency.

Zolpidem is licensed for the short-term treatment of insomnia in adults. It is available as 5mg and 10mg tablets and is taken as a single dose at night. The 5mg dose is used in the elderly and in patients with hepatic impairment.

Prescription quantity

Patients switched to one of the above zopiclone 7.5mg tablet preparations should be prescribed half the quantity of the usual prescription to avoid a surplus as this may present a patient safety risk i.e., patients usually prescribed zopiclone 3.75mg tablets x 28 tablets should only be prescribed zopiclone 7.5mg x 14 tablets.





		SHORTAGE:

Lamotrigine 5mg dispersible tablets sugar free (Teva UK Ltd)

		Anticipated re-supply date: 14th April 2023



Actions: 

For primary care

Where patients have insufficient supplies to last until the re-supply date, clinicians should:

· review patients to ascertain who should be prioritised for any remaining stock of lamotrigine 5mg dispersible tablets, including those who have an intolerance to excipients in the suspension, or who would have difficulty measuring out a dose of the suspension

· consider prescribing unlicensed lamotrigine 25mg/5ml oral suspension available from Specials manufacturers (see clinical information)

· if the above mentioned options are not appropriate, consider prescribing unlicensed lamotrigine 5mg dispersible tablets. Prescribers should work with local pharmacy teams to ensure orders are placed within appropriate time frames as lead times may vary (see clinical information)

· reassure patients that whatever they are switched to, they are receiving the same drug at the same dose, and to report any side effects or loss of seizure control, after the switch; and

· if none of above are considered appropriate, advice should be sought from specialists on management options.

For secondary care

· where there is insufficient stock, liaise with pharmacy to request mutual aid, facilitated by their Regional Pharmacy Procurement Specialist

Alternatives:

Branded lamotrigine (Lamictal) 2mg and 5mg dispersible remain available but are unable to support the increase in demand.

Specials

The following Specials manufacturers have currently confirmed they can manufacturer lamotrigine 25mg/5ml oral suspension (please note, there may be other companies that can also manufacture):

· Lexon

· Nova Labs

· PCCA

· Quantum

· Rokshaw

Unlicensed imports

The following specialist importers have confirmed they can source unlicensed lamotrigine 5mg dispersible/chewable tablets (please note there may be other companies that can also source supplies):

· Mawdsleys

· Target Healthcare

Considerations and background:

Clinical information

Lamotrigine is licensed for the treatment of epilepsy and prevention of depressive episodes in patients with bipolar disorder. It is a category 2 antiepileptic drug so the need for continued supply of a particular manufacturer’s product should be based on clinical judgement and consultation with patient and/or carer, taking into account factors such as seizure frequency and treatment history, as well as patient/carer-related factors, including their negative perceptions about alternative products.

The dispersible tablets may be chewed or dispersed in a small volume of water or swallowed whole with a little water. The administration of partial quantities of the dispersible tablets is not recommended. The standard tablets are not available in low strengths.

Guidance on ordering and prescribing unlicensed imports

Any decision to prescribe an unlicensed medicine must consider the relevant guidance and NHS Trust or local governance procedures. Please see the links below for further information:

· The supply of unlicensed medicinal products, Medicines and Healthcare products Regulatory Agency (MHRA)

· Professional Guidance for the Procurement and Supply of Specials, Royal Pharmaceutical Society (RPS)

· Prescribing unlicensed medicines, General Medical Council (GMC)



		SHORTAGE:

Balneum 84.75% bath oil (Almirall Ltd)

		Anticipated re-supply date: 11th April 2023



Actions: 

Clinicians should be aware that:

· Balneum Bath Oil and Balneum Plus Bath Oil are out of stock;

· bath and shower products are no longer considered an essential component of total emollient therapy, as the amount of bath additives deposited on the skin is lower than with directly applied emollient creams or ointments. They provide no clinical benefit when added to standard eczema care in children (BATHE Study);

· an alternative approach is to use a regular leave-on emollient as a soap substitute. Many standard emollients can be used in this way e.g. by applying it to the skin before showering then rinsing it off. Alternatively, 1-2 tablespoons of any ointment (except LP:WSP 50/50 Ointment) can be dissolved in some hot water and added into bath water, as a bath additive;

· bath products will coat the bath and make it slippery, and patients should be warned to take extra care; and

· dermatologists may in exceptional circumstances, recommend bath/shower emollient products in cases of severe atopic eczema and ichthyosis when the patient requires more intensive emollient therapy and standard emollients used as soap substitutes have already been trialled. This is on the basis that these patients have severe skin disease, which is not represented in the BATHE study.

Alternatives:

Alternative bath and shower products and creams continue to remain available.



Considerations and background:

Summary

Balneum Bath Oil is out of stock with resupplies expected in April 2023.





		SHORTAGE:

Eldepryl 5mg tablets (Orion Pharma (UK) Ltd)



Eldepryl 10mg tablets (Orion Pharma (UK) Ltd)

		Anticipated re-supply date: 23rd June 2023



Actions: 

Primary and secondary care

· Practices in primary care should proactively identify any patients on selegiline, contact them to establish how much supply they have left, and make arrangements to prescribe an alternative agent if patient has insufficient supply. This should be done as soon as possible so that those patients who have run out or are low in supply minimise/avoid the break in treatment and risk of disease deterioration.

· Clinicians in secondary care should review patients admitted on selegiline; where the hospital has no stock and the patient did not bring in their own supply, prescribe an alternative agent and communicate any changes to primary care.

Where clinicians are confident to safely switch patients to an alternative therapy, they should:

· consider prescribing rasagiline 1mg tablets, where appropriate (see supporting information below);

· counsel patients on the change to treatment and dosing, including reassurance that rasagiline is a similar agent to selegiline (see supporting information below), and advise them to report worsening of disease control, non-motor symptoms, mood, and/or side effects;

· signpost patients to Parkinson’s UK helpline for further support/information, if required;

· inform the patients’ specialist teams that treatment has been switched to rasagiline;

· liaise with the patient’s specialist team for advice on management options if patients experience a deterioration in disease control or troublesome side effects after switching.

Where above options are not considered appropriate, selegiline oral suspensions available via specials manufacturers and supplies of unlicensed selegiline (Eldepryl®) 5mg and 10mg tablets can be sourced. Specialist teams should be consulted if this option is to be considered as it may not be viable for patients who have run out already or are low in supply due to likely delay in obtaining these products. Contact should be made with local pharmacy teams to ensure orders are placed within appropriate time frames as lead times may vary (see supporting information below).

Specialist teams should:

· ensure no new patients are initiated on selegiline 5mg or 10mg tablets;

· support primary care clinicians seeking advice on managing the switch to alternative treatment, including provision of individualised management plan, where required.



Alternatives:

The following alternative remains available and can support an uplift in demand:

· Rasagiline 1mg tablets

Considerations and background:

Clinical Information

Selegiline, an MAO-B inhibitor, is licensed for the treatment of Parkinson’s disease, or symptomatic parkinsonism. It may be used alone in early Parkinson’s disease for symptomatic relief to delay the need for levodopa, or as an adjunct to levodopa. The recommended dose is 10 mg daily, either as a single dose in the morning or in two divided doses of 5 mg, taken at breakfast and lunch.

Rasagiline is another MAO-B inhibitor, licensed for the treatment of idiopathic Parkinson’s disease as monotherapy or as adjunct therapy (with levodopa) in patients with end of dose fluctuations. In practice, it is the preferred first line MAOI-B inhibitor for most patients due to better tolerability profile. The recommended dose is 1 mg once daily.

As both drugs are selective MAO-B inhibitors, daily rasagiline treatment may be started the day after selegiline has been stopped. The SmPC for rasagiline warns that it may cause daytime drowsiness, somnolence, and, occasionally, especially if used with other dopaminergic medicinal products, falling asleep during activities of daily living. Patients must be informed of this and advised to exercise caution while driving or operating machines during treatment with rasagiline.  As rasagiline has a different metabolic pathway, in that it is metabolised by cytochrome P450 1A2 (CYP1A2) rather than by CYP2B6 and CYP2C19 (as with selegiline), it has the potential to interact with inhibitors and inducers of this enzyme. The SmPC should be consulted for the full list of contraindications and interactions.

Guidance on ordering and prescribing unlicensed imports

· The following specialist importers and specials manufacturers have confirmed they can source unlicensed Selegiline (Eldepryl®) 5mg and 10mg tablets and various presentations of selegiline oral suspension (please note there may be other companies that can also source supplies):

· Nova (specials manufacturer)

· Temag Pharma (specials manufacturer)

· Target (specialist importer)

· Any decision to prescribe an unlicensed medicine must consider the relevant guidance and NHS Trust or local governance procedures. Please see the links below for further information:

· The supply of unlicensed medicinal products, Medicines and Healthcare products Regulatory Agency (MHRA)

· Professional Guidance for the Procurement and Supply of Specials, Royal Pharmaceutical Society

· Prescribing unlicensed medicines, General Medical Council (GMC).

· When prescribing a product that is not licensed in the UK due to a supply issue with the licensed alternative prescribers must indicate on the FP10 prescription that an unlicensed product is required. This can be done in one of the following two ways:

· Electronic prescriptions – if the required unlicensed product is shown on electronic prescribing systems, GPs should select:

· Selegiline 5mg tablets (imported)

· Selegiline 10mg tablets (imported)

· Paper prescriptions – where the unlicensed product is not shown on electronic prescribing systems, GPs should use a paper prescription and annotate with the following wording: “special order”.





		SHORTAGE:

Fendrix 20micrograms/0.5ml vaccine suspension for injection pre-filled syringes (GlaxoSmithKline UK Ltd)

		Anticipated re-supply date: 28th April 2023



Actions: 

Prescribers should;

· consider prescribing HBVAXPRO 40microgram suspension for injection until Fendrix is available

Alternatives:

HBVAXPRO 40microgram vaccine, suspension for injection is available and able to fully uplift the gap in the market.





		SHORTAGE:

Trifluoperazine 5mg tablets (Advanz Pharma)

		Anticipated re-supply date: 5th May 2023



Alternatives:

Parallel imports of trifluoperazine 5mg tablets are available and can cover the demand.

Orders can be placed directly with the following suppliers:

· Sigma Pharmaceutical Plc (email cs@sigmaplc.com or info@sigmaplc.com
for further information)



		SHORTAGE:

Oxycodone 5mg/5ml oral solution

		Anticipated re-supply date: 30th June 2023



Actions: 

Clinicians should:

· review patients to determine if oxycodone 5mg/5ml oral solution is still the most suitable therapy

· consider prescribing immediate release oxycodone capsules for patients who can swallow solid dosage forms and are on a regime comprising 5mg or 10mg doses, ensuring that the patient is not intolerant to any of the excipients and is counselled on the appropriate dose (see Supporting information below)

· consider prescribing morphine-based products as an alternative agent, if clinically appropriate

· reserve stock of oxycodone 5mg/5ml oral solution for patients where doses such as 2.5mg or 7.5mg cannot be made up easily with capsules and alternatives are not considered suitable

· consider prescribing unlicensed oxycodone oral solution/suspension only where the immediate release capsules or other licensed opioid analgesics are not appropriate. Prescribers should work with local pharmacy teams to ensure orders are placed within appropriate time frames as lead times may vary (see supporting information below); and

· if the above options are not considered appropriate, advice should be sought on alternative pain management options from team who initiated oxycodone liquid.



Alternatives:

Oxycodone 5mg/5ml oral solution from other manufacturers remains available but will not be able to support increased demand.

Solid dosage forms

Oxycodone 5mg and 10mg immediate release capsules remain available.

Liquid formulations

Other liquid formulations of opioids, such as morphine, remain available.

Unlicensed oxycodone liquid

A number of Specials manufacturers are able to produce unlicensed oxycodone 5mg/5ml oral suspension (including sugar free formulations).

Where the above options are not suitable, unlicensed imports of oxycodone 5mg/5ml oral solution may be sourced, lead times vary.



Considerations and background:

Clinical information

Oxycodone is licensed for the treatment of moderate to severe pain in patients with cancer and post-operative pain, and for the treatment of severe pain requiring the use of a strong opioid. The usual starting dose for opioid naïve patients or patients presenting with severe pain uncontrolled by weaker opioids is 5mg, 4-6 hourly. The dose should then be carefully titrated, as frequently as once a day if necessary, to achieve pain relief. The capsules should be swallowed whole, and not chewed or crushed. There are no data on emptying out capsule contents (off label) to deliver a part dose or to administer to patients with swallowing difficulties.

Unlicensed Imports/Specials

Guidance on ordering and prescribing unlicensed imports.

The following specialist importers have confirmed they can source unlicensed oxycodone 5mg/5ml oral solution (please note there may be other companies that can also source supplies):

· Mawdsleys

The following Specials manufacturers have currently confirmed they can manufacturer oxycodone 5mg/5ml oral suspension (please note, there may be other companies that can also manufacture):

· Eaststone

· Rokshaw

Any decision to prescribe an unlicensed medicine must consider the relevant guidance and NHS Trust or local governance procedures. Please see the links below for further information:

· The supply of unlicensed medicinal products, Medicines and Healthcare products Regulatory Agency (MHRA)

· Professional Guidance for the Procurement and Supply of Specials, Royal Pharmaceutical Society (RPS)

· Prescribing unlicensed medicines, General Medical Council (GMC)





		SHORTAGE:

Pilocarpine hydrochloride 4% eye drops



		Anticipated re-supply date: 28th April 2023



Actions: 

NHS Provider Trust pharmacy procurement teams, ophthalmology teams and primary care prescribers should:

· review patients on pilocarpine 4% eye drops for open angle glaucoma or ocular hypertension and establish if they have sufficient supplies until the resupply date. If patients require further supplies:

· consider prescribing pilocarpine 1% or 2% eye drops and adjusting the frequency to control the intraocular pressure; or

· consider other therapies if appropriate (such as prostaglandins, betablockers, alpha agonists and carbonic anhydrase inhibitors) to control intraocular pressure;

· refer to the Royal College of Ophthalmology guidelines on the management of acute angle closure glaucoma and treat all patients (irrespective of eye colour) with a stat dose of pilocarpine 2% eye drops (along with other treatments as laid out in the guideline);

· consider prescribing unlicensed (specials) pilocarpine 4% preservative free eye drops if the options above are not suitable (see Supporting Information); and

· review patients prescribed pilocarpine 4% eye drops off-label as treatment for dry mouth in palliative care settings and consider prescribing pilocarpine 5mg tablets, which are licensed for xerostomia (see Supporting Information).



Alternatives:

Licensed alternatives

Alternative strengths of pilocarpine 1% and 2% eye drops remain available and will be able to support increased demand.

For off-label use of the 4% drops in the treatment of xerostomia (dry mouth) in palliative care, pilocarpine 5mg tablets are available and are licensed for this indication.

Unlicensed alternatives

Specials of pilocarpine 4% preservative free eye drops are available if the licensed alternatives are not suitable.



Considerations and background:

Supporting information

Primary glaucoma is classified according to appearance of the iridocorneal angle. Aqueous humour drains mainly via the trabecular meshwork, in the iridocorneal angle. Depending on whether the iris is, or is not, occluding the angle, two variants are termed primary angle closure glaucoma (PACG) and primary open angle glaucoma (POAG) respectively.

Pilocarpine eye drops are licensed for the treatment of:

· chronic simple glaucoma

· acute (closed angle) glaucoma alone, or in conjunction with other agents to decrease intra-ocular pressure prior to surgical treatment

· miosis to counteract the effects of cycloplegic or mydriatic eye drops.

There is no other topical miotic licensed in the UK for the treatment of glaucoma.

In the treatment of open angle glaucoma, the dosage is usually one or two drops every six hours. The strength of the preparation and the frequency of use are determined by the severity of the condition and the response to treatment.  When used prior to surgery for acute attacks of closed-angle glaucoma, the dosage is one drop every five minutes until miosis is obtained. To overcome weaker mydriatics, the normal dosage is one drop every five minutes until the effect is counteracted.

Acute angle closure glaucoma

Recent guidance from the Royal College of Ophthalmologists on the management of acute angle glaucoma recommends the use of a stat dose of 2% pilocarpine (along with other treatments) before performing laser treatment.  It notes that although there are known differences in the behaviour of the iris between blue-eyed patients of Caucasian descent and brown-eyed patients of Asian and African descent, no race-specific management pathways have been developed or proven in objective research.

Primary open angle glaucoma and ocular hypertension

CKS guidance on the management of primary open angle glaucoma and ocular hypertension suggests that pilocarpine is one of a number of options that can be switched to or added in after first-line treatment is unsuccessful or not tolerated, but there are no recommendations on strength of product.  It recommends that for acute angle closure crisis where immediate admission is not possible, one drop of 2% pilocarpine should be used for patients with blue eyes and one drop of 4% for those with brown eyes. This recommendation is based on guidance from the College of Optometrists, which acknowledges this is supported by low level of evidence.

In practice, some clinicians may start patient on pilocarpine 2% and if it does not control the intraocular pressure, move to the 4% drops, and some may determine strength based on eye colour. Other clinicians are of the opinion that 4% eye drops may not be as well tolerated, may cause headaches and are not necessarily more effective than 2% eye drops.

Use in palliative care

Pilocarpine 4% eye drops are included in the Palliative Care Formulary (PCF) as an off-label treatment for dry mouth, particularly after radiotherapy for head and neck cancer.  It is used as an alternative to pilocarpine tablets 5mg (3 drops of 4% solution contain 6mg of pilocarpine) as it is less costly, but the PCF notes the eye drops appear to be less effective and are not always acceptable to patients.





		SHORTAGE:

Fluoxetine 20mg/5ml oral solution



Olena 20mg dispersible tablets (Advanz Pharma)

		Anticipated re-supply date: 21st April 2023



Actions: 

Where patients have insufficient supply of fluoxetine 20mg/5mL oral solution or fluoxetine 20mg dispersible tablets to last until the re-supply date, prescribers should:

· not initiate any new patients on fluoxetine 20mg/5mL oral solution or fluoxetine 20mg dispersible tablets

· review patients to determine if they are able to swallow solid dosage forms and consider prescribing an equivalent dose of fluoxetine using the capsules, where available strengths allow this

· where patients are not able to swallow solid dosage forms, consider prescribing an equivalent dose of fluoxetine using the capsules, where available strengths allow this, the contents of which can be emptied out and dispersed in water (off-label use) and ensure they are counselled on how to do this (see Supporting Information); or

· consider prescribing unlicensed fluoxetine 20mg/5mL oral suspension available from Specials manufacturers (see supporting information)

· where the above options are not considered appropriate, and a liquid formulation is required, consider an alternative selective serotonin reuptake inhibitor (SSRI) liquid preparation (see alternatives), taking into account the indication for use, previous treatments tried, current fluoxetine dose, and also the need to seek specialist advice on more complex patients being treated for depression or patients with bulimia nervosa.



Alternatives:

The following alternatives are available:

· Fluoxetine capsules, including the 10mg and 20mg strengths.

· Unlicensed fluoxetine 20mg/5mL oral suspension are available via a number of specials manufacturers

· Citalopram 40mg/mL oral drops and escitalopram (Cipralex) 20mg/mL oral drops

Considerations and background:

Summary

· Fluoxetine 20mg/5mL oral solution is in limited supply until March 2023.

· Fluoxetine (Olena) 20mg dispersible tablets are out of stock until further notice.

Clinical Information

Fluoxetine indications

Fluoxetine is a SSRI licensed in adults for the treatment of major depressive episodes, obsessive- compulsive disorder, and bulimia nervosa as a complement of psychotherapy for the reduction of binge eating and purging activity. It is also licensed in children and adolescents aged 8 years and above for the treatment of a moderate to severe major depressive episode.

Off-label administration of fluoxetine capsules

NEWT guidelines suggest that the contents of the capsules can be dispersed in 120mL of water and will dissolve in approximately 5 minutes.

Alternative SSRIs for depression

As fluoxetine is not a usual first line agent, patients may have been on other SSRIs previously and advice may need to be sought from specialists on alternative treatment options. Unlike other SSRIs, fluoxetine has a very long half-life and a washout period is required when switching to another SSRI.  If the decision is made to switch, it is recommended that the alternative SSRI is started at a low dose 4 to 7 days after stopping fluoxetine.  Please see the SPS article How do you switch between tricyclic, SSRI and related antidepressants? for further information.

Bulimia nervosa

Fluoxetine is the only SSRI licensed for bulimia nervosa. It has been the most studied of the SSRIs for this condition. Specialists will need to be consulted on alternative treatment options.

Guidance on ordering and prescribing unlicensed imports

The following Specials manufacturers have confirmed they can manufacture unlicensed fluoxetine 20mg/5mL oral suspension (please note there may be other companies that can also source supplies):

· Eaststone

· IPS Pharma

· Nova Laboratories

· Target

Any decision to prescribe an unlicensed medicine must consider the relevant guidance and NHS Trust or local governance procedures. Please see the links below for further information:

· The supply of unlicensed medicinal products, Medicines and Healthcare products Regulatory Agency (MHRA)

· Professional Guidance for the Procurement and Supply of Specials, Royal Pharmaceutical Society (RPS)

· Prescribing unlicensed medicines, General Medical Council (GMC)





		SHORTAGE:

Sondate XL 50mg tablets (Teva UK Ltd)

		Anticipated re-supply date: 21st April 2023



Actions: 

Where patients have insufficient supplies to last until the re-supply date, prescribers should:

· consider prescribing an alternative brand of quetiapine modified-release 50mg tablets.

Alternatives:

Alternate brands of quetiapine modified-release 50mg tablets remain available and can support a full uplift in demand.





		SHORTAGE:

Alfuzosin 10mg modified-release tablets



		Anticipated re-supply date: 19th May 2023



Actions: 

Clinicians in primary and secondary care should:

· not initiate new patients on alfuzosin 10mg modified release tablets until the supply issue has resolved

· consider prescribing for new patients or patients currently on alfuzosin 10mg modified release tablets who have insufficient stock until the resupply date:

· tamsulosin modified release tablets or capsules (400 micrograms once daily), or

· where the above option is not suitable, doxazosin immediate release tablets, titrating the dose up to achieve the desired effect

· note that prescribing alternative alpha-adrenoceptor blockers for the indication of acute urinary retention associated with benign prostatic hyperplasia is off-label.



Alternatives:

Alternative alpha-adrenoceptor blockers licensed for the symptomatic treatment of benign prostatic hyperplasia (BPH) and for off-label use in acute urinary retention associated with BPH remain available.



Considerations and background:

Clinical Information

Alfuzosin is an alpha-adrenoceptor blocker licensed for the symptomatic treatment of benign prostatic hyperplasia. The recommended dose of alfuzosin 10mg modified release tablets is one 10mg tablet to be taken once daily. Other alpha-adrenoceptor blockers licensed for this indication are suitable alternatives.

When selecting an alternative alpha-adrenoceptor blocker, the following should be considered:

· Modified release tamsulosin is more uroselective than doxazosin.

· Within this class, only alfuzosin 10mg modified release tablets are licensed for acute urinary retention associated with benign prostatic hyperplasia, taken from the first day of catheterisation, for 3-4 days (2-3 days during catheterisation and 1 day after its removal). However, the BNF notes that alternative alphaadrenoceptor blockers such as tamsulosin and doxazosin can be given for at least two days to manage acute urinary retention (off-label use).



		RECALL: Drug/Brand/Strength/Formulation

		Summary of recall



Access this recall on the MHRA website via the link below:



Any specific information i.e. Batch numbers





		All Serious Shortage Protocols (SPP’s) can be found:

https://www.nhsbsa.nhs.uk/pharmacies-gp-practices-and-appliance-contractors/serious-shortage-protocols-ssps

[bookmark: _Hlk109130658]Shortage update taken from SPS Medicines Supply Toolkit on 14th April 2023. Information provided by DHSC and NHSEI Medicines Supply Teams and published on Specialist Pharmacy Services Medicines Supply Tool. Not formally reviewed by NHS Kent and Medway Medicines Optimisation. Practices are encouraged to register for access to the SPS website https://www.sps.nhs.uk/    and access this tool directly in real time.








